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History of this test report

Report No. Version Description Issued Date

FG030207-01B 01 Initial issue of report May 22, 2020
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Summary of Test Result
Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)

3.2 §2.1046 Conducted Output Power Reporting only -

3.3 §96.41 Peak-to-Average Ratio Pass

3.4 §96.41 Effective Isotropic Radiated Power Pass -
§2.1049 , , ,

35 Occupied Bandwidth Reporting only -
§96.41
§2.1051

3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . o

3.7 Conducted Spurious Emission Pass
§96.41

Frequency Stability for
3.8 §2.1055 Pass -
Temperature & Voltage

§2.1051 ) _ o Under limit

4.4 06.41 Radiated Spurious Emission Pass 2.81dB at
¥96. 7380.000 MHz

Remark: This is a variant report by CIIPC change ID. Since the test result is not affected by the

changes, the FG030207-01B report reuses test data from the FG030207B report.

Declaration of Conformity:

regulation limits or requirements declared by manufacturers.

The test results with all measurement uncertainty excluded are presented in accordance with the

Comments and Explanations:

specification.

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product

Reviewed by: Wii Chang
Report Producer: Lucy Wu

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGLTE96 Version 2.4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG030207-01B

1
1.1

1.2

1.3

General Description

Product Feature of Equipment Under Test

LTE

Product Specification subjective to this standard

Antenna Type

‘ Fixed External Antenna

Modification of EUT

No modifications are made to the EUT during all test items.

Testing Location

Test Site

SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site No.

Sporton Site No.

THO5-HY
Test Engineer Jacky Wang
Temperature 23~25°C
Relative Humidity 55~57%

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site

SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

Test Site No.
03CH12-HY
Test Engineer Jack Cheng, Lance Chiang and Chuan Chu
Temperature 22~26°C
Relative Humidity 58~62%

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW0007

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Report Template No.: BU5-FGLTE96 Version 2.4

Page Number : 5 of 22
Issued Date : May 22, 2020
Report Version 101
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1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqpt vO1

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.

TEL : 886-3-327-3456 Page Number 1 6 of 22
FAX : 886-3-328-4978 Issued Date : May 22, 2020

Report Template No.: BU5-FGLTE96 Version 2.4 Report Version 101



SPORTON LAB.

FCC

RADIO TEST REPORT Report No. : FG030207-01B

2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 15 20 | QPSK |[16QAM |64QAM | 1 [ Half | Full L M H
Max. Output
48 = = \Y \Y v \Y v \Y \Y v \Y v \Y \Y
Power
Peak EIRP
) 48 - - \Y \Y \Y Y v \Y \Y \Y v \Y \Y
Density
26dB and
99% 48 - - Y Y v Y v \Y Y v Y Y
Bandwidth
Conducted
48 = = \Y \Y \Y \Y \Y \Y \Y v \ v
Band Edge
Peak-to-Aver
. 48 - - Y v \Y \Y \Y v \Y \Y
age Ratio
Conducted
Spurious 48 - - Y Y \Y Y v Y Y \Y v \Y \Y
Emission

E.RP/

48 - - \Y \Y \ \Y \ \Y \Y Y Y %

E.LR.P

Frequenc
5 - v 48 - - Y Y \Y \Y v Y Y
Stability
Radiated
Spurious 48 Worst Case v \Y \Y
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.

Remark 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under
different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are
reported.

TEL : 886-3-327-3456 Page Number 1 7 of 22
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2.2 Connection Diagram of Test System

System BT
Simulatar AF router Notebook GPS Station Earphone

Power EUT

Source Notebook

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration

Item |Equipment Trade Name |Model No. FCCID |Data Cable |Power Cord

1. |System Simulator|Anritsu MT8821C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number : 8 of 22
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 48 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest

Channel 55340 55990 56640

20 Frequency 3560.0 3625.0 3690.0

Channel 55315 55990 56665

15 Frequency 3557.5 3625.0 3692.5

Channel 55290 55990 56690

10 Frequency 3555.0 3625.0 3695.0

Channel 55265 55990 56715

> Frequency 3552.5 3625.0 3697.5
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

|

System Simulator EUT

I

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.
2 Set EUT at maximum power through the system simulator.
3.  Select lowest, middle, and highest channels for each band and different modulation.
4 Measure and record the power level from the system simulator.
TEL : 886-3-327-3456 Page Number 1 11 of 22
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2.  Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio

TEL : 886-3-327-3456 Page Number 1 12 of 22
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3.4 EIRP

3.4.1Description of the EIRP Measurement

The EIRP of mobile transmitters must not exceed 23 dBm /10 megahertz for LTE Band 48.
The testing follows ANSI C63.26-2015 Section 5.2.5.5

According to KDB 412172 D01 Power Approach,

EIRP = P; + Gt — L¢, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

EIRP for CBRS equipment as below tabel:

Device Maximum EIRP (dBm/10 MHz)

End User Device 23

3.4.2Test Procedures

The testing follows procedure in Section 5.2 of ANSI C63.26-2015 and KDB 940660 D01 Part 96 Eqpt
v02 Section 3.2(b)(2)

Determine the EIRP by adding the effective antenna gain to the measured average conducted power

level.
TEL : 886-3-327-3456 Page Number 1 13 of 22
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 886-3-327-3456 Page Number 1 14 of 22
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3.6 Conducted Band Edge

3.6.1Description of Conducted Band Edge Measurement

The conducted power of any End User Device emission outside the fundamental emission (whether in
or outside of the authorized band) shall not exceed —13 dBm/MHz within 0 to B megahertz (where B is
the bandwidth in megahertz of the assigned channel or multiple contiguous channels of the End User
Device) above the upper CBSD-assigned channel edge and within 0 to B megahertz below the lower
CBSD-assigned channel edge. At all frequencies greater than B megahertz above the upper CBSD
assigned channel edge and less than B megahertz below the lower CBSD-assigned channel edge, the
conducted power of any End User Device emission shall not exceed —25 dBm/MHz. Notwithstanding
the emission limits in this paragraph, the Adjacent Channel Leakage Ratio for End User Devices shall
be at least 30 dB.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

o o M wN

The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

For Adjacent Channel Leakage Ratio (ACLR) measurement,

1. The Adjacent Channel Leakage Ratio (ACLR) is the ratio of the average power in the assigned
aggregated channel bandwidth to the average power over the equivalent adjacent channel
bandwidth.

2. The option ACLR of spectrum analyzer is used and measures the ACLR ratio by setting
equivalent channel bandwidth.

3. The measured ACLR ratio shall be at least 30 dB.
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

Emission and interference limits: the device satisfies the emission limits specified in Section FCC Part

96.41 €) 1) ii) & e) 2) at the lowest and highest edges of the band, and in the middle of the band.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© N o g &~ w

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is ~40dBm/MHz.
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1.
2.

The EUT was set up in the thermal chamber and connected with the system simulator.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
TEL : 886-3-327-3456 Page Number 1 17 of 22
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
For radiated emissions below 30MHz

! RX Antenna
Im

""" 1

1m

1;

i
¥

1
Metal Full Soldered Ground Plane

I
2 Spectrum Analyzer / Receiver

System Simulator

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer ; Receiver

[

System Simulator

TEL : 886-3-327-3456 Page Number 1 18 of 22
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For radiated emissions above 1GHz

RX antenna
Ant. feed

point

Metal Full Soldered Ground Plane

o OC.-
-

Simmlat Spectrum Analyzer / Receiver
System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.

5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15

8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is ~40dBm/MHz
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5 List of Measuring Equipment
Instrument Manufacturer | Model No. | Serial No. [Characteristics Calg);fletion Test Date Due Date Remark
B(al\jgassf:;” Anritsu MT8821C 62624010253 N/A Oct. 24, 2019 '\:Aagf;é,zzoozzo(; Oct. 23, 2020 (CTOFT(‘)’;_C}:?(‘;
SA?]Z?;?eT ggm‘;é‘ FSV40 | 101397 | 10Hz~40GHz |Nov. 15, 2019 MMa;'yZ;éYZZOOZZOJ Nov. 14, 2020 E:T"Sgéﬁ??
Te&‘;i:ige ESPEC SH-641 [92013720 | -40°C~90°C | Sep. 02, 2019 MMa;.yZSlE;,ZZOOZZOJ Sep. 01, 2020 (CTOFT(?;_C}:?(‘;
Z'gg;?”;ﬁ‘;&? GWinstek | PSS-2005 |EL890094| V2% | oct. 09, 2019 '\:Aa;'ychééoozzog Oct. 08, 2020 E:Toﬁgg_ﬁi‘;
20dB 25W
Coupler Warison Dir:mﬁnal #A 1-18GHz | Jan. 13, 2020 '\:Aagf;é,zzoozzo(; Jan. 12, 2021 %‘ﬁgg_ﬁi‘;
Coupler
Loop Antenna zgm‘;g HFH2-z2 | 100315 | 9 kHz~30 MHz | Dec. 26, 2019 I\:Aa;/yogézzoozzog Dec. 25, 2020 (o?ggifgﬂv)
Bilog Antenna TESEQ ggché_tN)lggoﬁ 37%519& 30MHz~1GHz | Oct. 12, 2019 l\:ﬂa;/yogézzoozzog Oct. 11, 2020 (Ogggifgf’SY)
Horn Antenna SCHV(V:';*(RZBE BBHA 9120D 91208D'132 1GHz ~ 18GHz | Nov. 14, 2019 l\lx\l/lagyogéyzgozgg Nov. 13, 2020 (Ogggifgf’:Y)
Hom Antenna | S“HYARZBE | BBHA 01200 #12°D192| 16Hz ~ 18GHz | Sep. 19, 2019 Tﬂa;/yogézzogzog Sep. 18, 2020 (Ogggifgf’SY)
SH'ZEZ'EJ;”” SCHV(V:';*(RZBE BBHA 9170 BB';’;ZNO 18GHz ~ 40GHz| Dec. 10, 2019 l\lx\l/lagyogéyzgozgg Dec. 09, 2020 (Ogggifgf’:Y)
SH'Z'SZ':n:"m SCHVZQRZBE BBHA 9170 BBH5$2170 18GHz ~ 40GHz| May 14, 2019 l\’/\l/lagyogé722002200~ May 13, 2020 (o?ggifg?:\()
Preamplifier |COM-POWER| PA-103 | 161075 | 10MHz~1GHz | Mar. 25, 2020 '\fwa;/yogé,2;§;0~ Mar. 24, 2021 (Ogggifgf’:Y)
Preamplifier Keysight 83017A MY543;7°1 1GHz~26.5GHz | Dec. 20, 2019 I\’/\lﬂagyogézzoozzoa Dec. 19, 2020 (0§ggifg?£y)
Preamplifier Jet-Power Jpéggi%foo 1601;8000 1GHz~18GHz | Feb. 07, 2020 hﬁﬂa;/yogé,2;§;0~ Feb. 06, 2021 (Ogggifgj_?\()
Preamplifier EMEC | EM18GA40G | 060715 |18GHz ~40GHz| Dec. 13, 2019 “ﬂgf@?ﬁfg Dec. 12, 2020 (o§§ﬂif§?ﬁy)
Signal Analyzer Agilent N9010A MY513;701 10Hz~44GHz | Mar. 12, 2020 '\,/\lllaayyogé?zoozzoa Mar. 11, 2021 (O?nggifgj_r']\()
Signal Generator 222\?\;2 SMB100A | 101107 |100kHz~40GHz| Aug. 27, 2019 '\,’\'Aagyogéyzfgg Aug. 26, 2020 (oggﬂifgf’.ﬂy)
Hygrometer TECPEL | DTM-303B |TP161243 N/A May 11, 2019 “fﬂagyogg,szfg May 10, 2020 <o§§ﬂif§f’.ﬂw
RF Cable oinen | SUSoas " |oosrizeE|  30m-18G | Dec. 12, 2019 “ﬂfgf@?ﬁfg Dec. 11, 2020 (ogéf.ifgf’ﬁy)
RF Cable e | SYCOPHEX | 50513412 | 30M~40GHz | Feb. 25, 2020 “fﬂagyogg,szfg Feb. 24, 2021 (O?ngﬂfgf’;‘w
RF Cable oien | SYR5HE" | 80074072 | 30M~40GHz | Feb. 25, 2020 I\I/\lﬂagyogé,zfgg Feb. 24, 2021 (ogé‘ﬂifgf’,ﬂy)
LTE FDD/TDD
. . 620138176| "th44) May 07, 2020~ Radiation
Base Station Anritsu MT8821C 9 ILTE-3CC Oct. 30, 2018 May 08, 2020 Oct. 29, 2020 (03CH12-HY)
DLCA,2CC
ULCA
Controller EMEC EM1000 N/A ta;g”gi'nrﬁgst N/A h:ﬂagyogé,zé)ozzo; N/A (Oiggifgf’:\()
Antenna Mast EMEC AM'B%"‘SOO' N/A 1m~4m N/A '\,/\'Aagyogéyzfozg N/A (oigﬂifgf’ﬁy)
Turn Table EMEC TT2000 N/A | 0~360 Degree N/A h:ﬂagyogé,zé)ozzo; N/A (Oiggifgf’:\()
Software Audix 6.20(IJ593-8-24 RK-%OOQS N/A N/A I\I/\l/lagyogé,zzo(fzog NIA (o?ggifgﬂv)
TEL : 886-3-327-3456 Page Number 1 21 of 22
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samonas. FCC RADIO TEST REPORT Report No. : FG030207-01B

6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 324
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.62
Confidence of 95% (U = 2Uc(y)) ]
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.06
Confidence of 95% (U = 2Uc(y)) '
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SFORTON LAB.

e 3 FCC RADIO TEST REPORT

Report No. : FG030207-01B

Appendix A. Test Results of Conducted Test

| Conducted Output Power(Average power) |

LTE Band 48 Maximum Average Power [dBm]

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest
20 1 0 22.26 20.30 21.68
20 1 49 22.85 21.53 22.96
20 1 99 21.92 20.73 21.47
20 50 0 QPSK 21.01 19.09 20.65
20 50 24 21.96 20.01 21.40
20 50 50 21.00 19.40 20.53
20 100 0 21.01 19.07 20.45
20 1 0 21.45 19.67 20.89
20 1 49 22.70 20.94 2212
20 1 99 21.10 20.04 20.69
20 50 0 16-QAM 20.07 18.36 19.64
20 50 24 20.99 19.30 20.41
20 50 50 20.03 18.63 19.56
20 100 0 20.06 18.23 19.48
15 1 0 22.65 20.74 22.47
15 1 37 22.62 21.58 22.80
15 1 74 22.61 21.21 22.40
15 36 0 QPSK 22.01 20.24 21.48
15 36 20 22.40 20.48 21.83
15 36 39 22.22 20.57 21.46
15 75 0 22.02 20.25 21.60
15 1 0 21.76 20.05 21.59
15 1 37 22.49 20.74 21.93
15 1 74 21.86 20.36 21.50
15 36 0 16-QAM 20.93 19.31 20.40
15 36 20 21.35 19.54 20.77
15 36 39 21.19 19.66 20.41
15 75 0 21.03 19.36 20.58
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Report No. : FG030207-01B

LTE Band 48 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 22.87 21.32 22.57
10 1 25 22.81 21.30 22.44
10 1 49 22.92 21.51 22.65
10 25 0 QPSK 22.35 20.56 21.70
10 25 12 22.36 20.48 21.58
10 25 25 22.55 20.74 21.86
10 50 0 22.49 20.55 21.83
10 1 0 22.22 20.62 21.78
10 1 25 22.38 20.58 21.58
10 1 49 22.28 20.77 21.85
10 25 0 16-QAM 21.46 19.79 20.82
10 25 12 21.39 19.72 20.82
10 25 25 21.53 19.85 20.84
10 50 0 21.48 19.81 20.82
5 1 0 22.95 21.50 22.42
5 1 12 22.85 21.16 22.09
5 1 24 22.81 21.47 22.65
5 12 0 QPSK 22.01 20.34 21.14
5 12 7 22.22 20.41 21.36
5 12 13 22.27 20.47 21.40
5 25 0 22.41 20.62 21.56
5 1 0 22.32 20.86 21.53
5 1 12 2212 20.35 21.62
5 1 24 22.59 20.70 21.89
5 12 0 16-QAM 21.02 19.36 20.48
5 12 7 21.26 19.43 20.71
5 12 13 21.32 19.49 20.76
5 25 0 21.46 19.78 20.91

Al-2of 2



ssamonias. FCC RADIO TEST REPORT Report No. : FG030207-01B

LTE Band 48

Peak-to-Average Ratio

Mode LTE Band 48 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 6.61 5.28 7.51 6.38
Middle CH 6.41 5.22 7.68 6.41 PASS
Highest CH 5.97 5.25 7.48 6.32
TEL : 886-3-327-3456 Page Number : A2-1 of 86
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LTE Band 48 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 4 MAY 2020 03.26.21

Date: 4 MAY 2020 03:26.36

Spectrum L Spectrum
Ref Level 30.00 dbm  Offset 13,50 dB Ref Level 30.00 dbm  Offset 13,50 db
o At 3 AQ 2ms @ RBW 20 MHz o At 0 AQ 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
(@15 view (@153 view
[ —
B
LS
= o8 P =
. N
) N
Y \
1€ T < 1€ <
X X X
i S \ S
1E-04; T < 1E-04- .
L \ RS
1E - 164 it
| ; 1 ;
I
lcF a.56 Ghiz Mean Py + 20.00 dB lcF a.56 Ghiz Mean Py + 20.00 db
= 'y Gumulative DI. Function Samples: 130000 = 'y Gumulative DI. Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | _op.o1se | Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | p.010w
Trace 1 [ 1034 dBm 26 56 dbm 7.52d8 3.07d8 565 dB 6.61d8 6.78 dB Trace 1 [ 2023 dbm 26 55 dbm 6.31a8 .55 a8 323 a8 5.28 a8 5.88 a8
L ) J L ) J D v

Middle Channel / 1RB

Middle Channel / Full RB

Date. 4 MAY 2020 03:27.47

Date: 4 MAY 2020 03:28.33

Spectrum k2 Spectrum
Ref Level 30.00 dem  Offset 13,50 dB Ref Level 30.00 cbm  Offset 13,50 db
o At Wde  AQ 2ms @ RBW 20 MHz o At 30de  AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
(@15 view @153 view
=
=~ a —
B =
0.0 0.0
S B 154 =
A |
Y \
= 1 T = i T
| X
} . Y .
1E-04 \ S 1E-04 .
}
kY i \
\ N ; |
1 = 1E- -
CF 3.625 GHz Mean Pver + 20.00 dB CF 3.625 GHz Mean Pyer + 20.00 dB.
C y Gumulative DI Function Samples: 130000 C y Gumulative DI Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | _op.o1se | Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | __p.o1ow |
Trace 1 [ 17.72 dém 25,18 dBm 7.46 dB 2.72 dB 5.45 dB 6.41 dB 6.58 dB Trace 1 [ 18.50 dém 24,83 dBm 6.33 dB 2.61 dB 4.35 dB. 6.00 dB
L JL )| [Tt L] L JL )| [Tt o
Date! 4 MAY 2020 03.27.08 Date: 4 MAY 2020 03.27:24
Spectrum X k2 Spectrum X il
Ref Level 30.00 dBm  Offset 13,50 dB Ref Level 30.00 dBm  Offset 13,50 dB
o At 30ds  AQT 2ms @ RBW 20 MHz 30ds  AQT 2ms @ RBW 20 MHz
i aa i
0.0 = = 0.0 =
™,
\
1€ T 1€ v T
|
1E-04 T S 1E-04 \ .
1E - 1E4 -
i ; | ;
CF 3.69 GHz Mean Pver + 20.00 dB CF 3.69 GHz Mean Pyer + 20.00 dB.
= y G DI Function Samples: 130000 = y G oI Function Samples: 130000
Mean | Peak | crest | 100 | 100 | 0.1% | 0.01% | Mean | Peak | crest | 100 | 100 | 0.1% | 0.019% |
Trace 1 [ 19,30 dém 26,13 dém 6.83 da 2.58 da 4.84 di 57 da B Trace 1 [ 19.63 dém 26,13 dém 6.28 da 2.52 da 4.23 d8 ) 0
——rr ——rr
L L J L L J [

TEL : 886-3-327-3456
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LTE Band 48 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date 4 MAY 2020 03:24.06

Date: 4 MAY 2020 032424

Spectrum L Spectrum
Ref Level 30.00 dbm  Offset 13,50 dB Ref Level 30.00 dbm  Offset 13,50 db
o At 3 AQ 2ms @ RBW 20 MHz o At 0 AQ 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
(@15 view (@153 view
S—
-
[
N =
0.0 = 0.0 =
1€ 1€ AT
i \ i
Y
5
\ \ \
1E-04 . 1E-04 A .
X i X
§
Y b Y
\ ) \
1E- 1E-
i 8 5
lcF a.56 Ghiz Mean Py + 20.00 dB lcF a.56 Ghiz Mean Py + 20.00 db
= 'y Gumulative DI. Function Samples: 130000 = 'y Gumulative DI. Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | _op.o1se | Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | __p.o1ow |
Trace 1 [ 18.75 dém 27.02 dem 8.27 dB 3.07 dB 5.04 dB Trace 1 [ 10.25 dém 26.70 dBm 7.45 dB 3.13 dB 5.13 dB 3 7.16 dB
L ) J L ) J D v

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 cem  Offset 13,50 dB
o ALt 0de AQ 2ms @ RBW 20 MHz
TRG:IFE

Spectrum

Ref Level 30.00 dem
o Att

offset 13,50 dB
0de AQ

2ms @ RBW 20 MHz
TRG:IFE

(@152 view

(@152 view

Date: 4 MAY 2020 03:25.:34

Date. 4 MAY 2020 03:25.49

%
1€ - 1€ -
i3 , i ,
; X
\ X \
1E-04 T 1E-04 Y T
1E4 \_ - 1E \
| : \ :
CF 3.625 GHz Mean Pver + 20.00 dB CF 3.625 GHz Mean Pyer + 20.00 dB.
C y Gumulative DI Function Samples: 130000 C y Gumulative DI Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | _op.o1se | Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | __p.o1ow |
Trace 1 [ 16.70 dém 25.31 dBm 8.52 dB 3.04 dB 6.00 dB 7.68 dB 8.06 dB Trace 1 [ 17.53 dem 24.06 dBm 7.43 dB 3.07 dB 5.10 dB 7.13 dB
L JL )| [Tt L] L JL )| [Tt o
Date! 4 MAY 2020 032456 Date: 4 MAY 2020 032517
Spectrum X k2 Spectrum X il
Ref Level 30.00 dem  Offset 1350 dB Ref Level 30.00 dem  Offset 1350 dB
o At 30ds  AQT 2ms @ RBW 20 MHz 30ds  AQT 2ms @ RBW 20 MHz
Bty o
0.0 = 0.0
o T =
5
1€ < 1€ . <
1E-04 i S 1E-04 S
4 1
i 3 I‘T
1E- L - 1E-
CF 3.69 GHz Mean Pver + 20.00 dB CF 3.69 GHz Mean Pyer + 20.00 dB.
= y G DI Function Samples: 130000 = y G oI Function Samples: 130000
Mean | Peak | crest | 100 | 100 | 0.1% | 0.01% | Mean | Peak | crest | 100 | 100 | |  o0.01% |
Trace 1 [ 16,32 dém 26,50 dém 8.17 da 3.0ida 5.51de 7.48 di B Trace 1 [ 1666 dem 26,31 dém 7.43 dd 3.07 da 5.04 da 7.07 da
——rr ——rr
L L J L L J [
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26dB Bandwidth

Mode LTE Band 48 : 26dB BW(MHz)

BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK |16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 496 | 497 | 9.85 | 9.79 | 14.33 | 1451 | 18.90 | 18.90
Middle CH - - - - 492 | 504 | 963 | 9.85 | 14.42  14.27 | 18.94 | 18.62
Highest CH - - - - 479 | 489 | 977 | 965 | 14.42  14.12 | 18.62 | 18.62

TEL : 886-3-327-3456 Page Number : A2-4 of 86
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LTE Band 48

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum o Spectrum o
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 100 kHz RefLevel 30.00 dbm  Offset 13,50 dB & RBW 100 kHz
o At SWT 19 s @ VBW 300 kHz  Mode Auta FFT e At a0de  SWT 1945 @ VBW 300 kHZ  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
GLE 15.62 apm| MIL] 15.02 apm|
3.55098200 GHz 3.55124100 GHz
20 20
¥ - ndB 26.00 dg)| nd8 26.00 dp|
- ha™ ) P ok AP - TR 1.955000000 MHz]| 0 . A B 1.965000000 MHz|
i a factor 716.6) I @ fac 715.9)
ad ! od
ry
-0 d 10 d
— 7
20 d 20 d
A . ~ - WA
A -~y vy e
WL AV N - MR CATAN
an -a0
50 -50
60 &0
GF 3.5525 GHz 1001 pts Span 10.0 MHz CF 8.5525 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result
M1 1 3,580982 GHz 15.62 dBm ndB down 4955 MHz M1 3.551241 GHz 15.02 dém ndB down 4,965 MHz
TL Fy 3.550022 GHz -10.44 d&m nds 26,00 ds T L 3.550022 GHz -10.72 dBm nda 26,00 d&
T2 1 3.554978 GHz -10.18 dBm q factor 716.6 T2 1 3.554088 GHz -10.75 dém q factor 715.3

( I

Date: 4 MAY 2020 03:13.44

J

L It

Cate: 4 MAY 2020 03:13:56

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

&

( I

Date: 4 MAY 2020 03:14:32

J

L It

Cate: 4 MAY 2020 03:14:43

Spectrum 2 Spectrum
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 100 kHz RefLevel 30.00 dbm  Offset 13,50 02 @ RBW 100 kHz
p= ALt 30ds SWT 19 ps & VBW 300 kHz Mode Auto FFT p ATL 30d8 SWT 19 ps & VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 17.92 abm) MI[1] 13.14 aBm)
2 3.62678800 GHz 0 3.62632900 GHz
nds 1 26.00 dp| ndB M1 26.00 dp|
= B, e N 1915000000 MHZ] R A By A AN 5.035000000 MHz|
10 7 v ot i 7379 El 7 Satia Rk he e stV 7202
0 di O d E
/ | / |
10 L I 104 / %
Y by / {
20 df =20 di
S\ A P J A
a0 i A P RN
WY A o Ay
40 -40
50 -50
60 &0
CF 3.625 GHz 1001 pts Span 10.0 MHz CF 3.625 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-wvalwe | Function | Function Result |
ML T 3.626738 GHz 12.92 dam nd@ down 4,915 MHz ML T 3.606320 GHz 13,14 dam ndlf. down £.035 MHz
T1 1 3622512 GHz -13.23 dBm ndB 26.00 dB T1 1 3.622443 GHz -12.86 dBm nds 26.00 dB
T2 1 3.627428 GHz -13.11 dém q factor 737.9 T2 1 3.627478 GHz -12.82 dém q factor 720.2

Highest Channel

/5MHz / QPSK

Hig

hest Channel / 5MHz / 16QAM

(=

Spectrum o Spectrum
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 100 kHz RefLevel 30.00 dbm  Offset 13,50 dB & RBW 100 kHz
o At aode sWT 19 s @ VBW 300 kHz  Mode Auta FFT e At a0de  SWT 1945 @ VBW 300 kHZ  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk M | CEEn
™M) 14,14 dBm| MI1] 14.70 dBm)|
0 3.69649100 GHz - 3.69963800 GHz
g ndB. 26.00 db| ndB. 26.00 db|
A ar e o 785 pnse, FAV PN s " 885
" A pn ] VAW e Y 4.785000000 MHe] . T 4.885000000 MHe]
1 Q factor 772.5) & factof 757.3)
o o
J
T4 1
10 -10 d 4
T 7
20 df v -20d L =
i o ~ e,
a0 = = - -arf}
P o WA D ~ A
. AN S
40 -40
50 50
60 60
OF 8.6975 GHz 1001 pts Span 10.0 MHz OF 8.6975 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 3696491 GHz 14.44 dBm ndB down 4, 78S MHz M1 3.699638 GHz 14,70 dém ndB down 4 BES MHz
TL Fy 3.605072 GHz -11.32 dem nds 26,00 ds T L 3.605082 GHz -11.47 dm nda 26,00 ds
T2 1 3.609858 GHz -11.83 dBm q factor 772.5 T2 1 3.609378 GHz -11.26 dém q factor 757.3

( I

Date: 4. MAY 2020 03:15.:20

J

L It

Cate: 4MAY 2020 03:15:32

J
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LTE Band 48

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

)i (L

Date: 4 MAY 2020 03.16.10

Spectrum o Spectrum 2
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 300 kHz RefLevel 30.00 dbm  Offset 13,50 dB & RBW 300 kHz
o At 30d8 SWT 12645 @ YBW 1MHZ  Mode Auto FFT e At 30dB SWT 126y @ VBW 1MHZ  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
17.72 abm| MIL] 16.70 apm|
2 3.5569990 GHZ] 0 . 3.5509240 GHZ]
= - 26.00 da| = A~ ndB 26.00 da|
0 Pt i A 9.850000000 MHZ] . e B O I YV A N 9.790000000 MHZ]
] Q factor \ 361.1 7 Q factor N 362.7]
! 3\
ad od
,v.' 7
-10d ] 10 d f*
3
- 20 d 7
AP 3 N L. ~
i ety ~ PPN e “ AR (VPN AN
an -a0
=0 -50
60 &0
CF 3.555 GHz 1001 pts Span 20.0 MHz CF 8.555 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 3556499 GHz 17.72 dBm ndB down 9,85 MHz M1 3.550924 GHz 16.70 dBm ndB down 79 MHz
T Fy 3.550085 GHz -8.54 dsm nds 26,00 ds T L 3.550005 GHz -9.22 dam nda 26,00 d&
T2 1 3.559935 GHz -7.95 dsm q factor 361.1 T2 1 3.550795 GHz -9.07 dém q factor 362.7

Cate: 4 MAY 2020 03.16:23

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

)i (L

Date: 4 MAY 2020 03.16.58

Spectrum 2 Spectrum 2
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 300 khz RefLevel 30.00 dbm  Offset 13,50 02 & RBW 300 kHz
p= ALt 30ds SWT 12.6 U5 = VBW 1 MHzZ  Mode Auto FFT p ATL 30d8 SWT 12.6 s & VBW 1MHZ  Mode 4uto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 14.42 aBm) MI[1] 14.00 aBm)
2 3.6288960 GHZ] 0 3.6223630 GHZ]
= ndB R 26.00 da| = L ndB 26.00 da|
0 I L ey, L ALY ,E\wu\\.,./‘ - 9.630000000 MHz| 10 s -~ BV, 2.850000000 MHz|
7 a factor \ 376.9] 7 Q factor 367.7]
ad \ 0 di { \
{ |
.
-0 d 10 d
] 5
20 df
~J I
=30 — Y B
40 -40
50 -50
60 &0
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-value | Function | Function Result
ML T 3.628806 GHz 14.42 dBm nd@ down 963 WHz ML T 3.603363 GHz 14,09 dam ndlf. down 985 WHz
T1 1 3620185 GHz -11.94 dBm ndB 26.00 dB T1 1 3.620165 GHz -11.75 dBm nds 26.00 dB
T2 1 3.629815 GHz -11.11 dém q factor 376.8 T2 1 3.630015 GHz -11.80 dém q factor 367.7

Cate: 4 MAY 2020 03:17.08

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

)i (L

Date: 4. MAY 2020 03.17.46

Spectrum o Spectrum 2
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 300 kHz RefLevel 30.00 dbm  Offset 13,50 dB & RBW 300 kHz
o At 30d8 SWT 12645 @ YBW 1MHZ  Mode Auto FFT e At 30dB SWT 126y @ VBW 1MHZ  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
™M) 16.91 dBm)| MI1] 15.15 dBm)|
0 w1 3.6966580 GHZ] - 3.6941010 GHZ]
< - e 26.00 dB| - r nds. 26.00 db|
" i AU i T WL 9.770000000 MHZ] . JATSAY, TS 9.650000000 MHZ]
7 Q factor 378.4] 7 ) 1 382.8]
/
. / o { \R
71 Th
10 df -10d L? 3
20d 4 -20 df / -
e N ST L
- % -an. -
VAN ; —
-40
50 50
60 60
OF 8.695 GHz 1001 pts Span 20.0 MHz GCF 8.695 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 3696658 GHZ 16.91 dBm ndB down 9,77 MHz M1 3.604101 GHz 15.15 dBm ndB down 65 MHzZ
T Fy 3.600145 GHz -0.23 dsm nds 26,00 d& T L 3.600185 GHz -10,34 dBm nda 26,00 ds
T2 1 3.609915 GHz -5.17 dsm q factor 378.4 T2 1 3.609835 GHz -10.75 dém q factor 382.8

Cate: 4MAY 2020 03:17.58

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG030207-01B

LTE Band 48

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

Spectrum o Spectrum 2
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 300 kHz RefLevel 30.00 dbm  Offset 13,50 dB & RBW 300 kHz
o art 30de  SWT 12645 @ VBW 1 MHZ  Mode Auto FFT e At 30dB SWT 126y @ VBW 1MHZ  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
GLE 14.60 apm| MIL] 12.71 abm|
2 3.5611560 GHz] 0 3.5548930 GHZ]
= ndl 26.00 da| = 1 ndB 26.00 da|
RLTAN AT LA A A 14.326000000 MHZ] o Fon o BRAA 5\ 14.505000000 MHZ]
10 f T | 240.6) 1 [ 7 o ) 245.1
{ |
ad %‘ 0 di | }
'j it a i kY
-0 d ¥ v -10 + >
[ i \
z0d 1 20 d
) \
™ NN, Vit R
| oo ; T v s . oy S —
an -a0
50 -50
60 &0
CF 3.5575 GHz 1001 pts Span 30.0 MHz CF 8.5575 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 3.561156 GHz 14.60 dBm ndB down 14,326 MHz M1 3.554893 GHz 12,71 dém ndB down 14,505 MHz
T Fy 3.550397 GHz -11.00 d8m nds 26,00 d& T L 3.550427 GHz -12,44 dBm nda 26,00 d&
T2 1 3.564723 GHz -11.53 dBm q factor 248.6 T2 1 3.564333 GHz -13.04 dBm q factor 245.1

)i (L

Date: 4 MAY 2020 03.18.:36

L X

Cate: 4 MAY 2020 03.18:48

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

&

)i (L

Date: 4 MAY 2020 03.18.24

L X

Cate: 4 MAY 2020 03:18:38

Spectrum 2 Spectrum
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 300 khz RefLevel 30.00 dbm  Offset 13,50 02 & RBW 300 kHz
p= ALt SWT 12.6 U5 = VBW 1 MHzZ  Mode Auto FFT p ATL 30d8 SWT 12.6 s & VBW 1MHZ  Mode 4uto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 17.90 aBm} MI[1] 13.03 aBm)
2 3.6240410 GHZ] 0 3.6187360 GHZ]
= [ ndB 26.00 da| = M ndB 26.00 da|
. B 14.416000000 MHZ] = Bw 14.266000000 MHZ]
10 N EVaane ”\-n\ 251.4 10 =y PR T ) 250.7]
/ !
0 di T O d
1o l -10d '.! k2
J | \
-20 df 7 =20 di /"
=30 dBm— nf o 30 o —r
NAVavYAL L Ve S ] Py A,
40 -40
50 -50
60 &0
CF 3.625 GHz 1001 pts Span 30.0 MHz CF 3.625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-value | Function | Function Result |
ML T 3.624041 GHz 12.90 dam nd@ down 14,416 MHz ML T 3.616736 GHz 13,03 dam ndlf. down 14,266 MHz
T1 1 3617927 GHz -13.79 dBm ndB 26.00 dB T1 1 3.617867 GHz -12.59 dBm nds 26.00 dB
T2 1 3.632343 GHz -13.53 dém q factor 251.4 T2 1 3.632133 GHz -13.18 dém q factor 253.7

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

( )| ]

Date: 4.MAY 2020 03.20:12

L X

Cate: 4 MAY 2020 03:20.24

Spectrum o Spectrum 2
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 300 kHz RefLevel 30.00 dbm  Offset 13,50 dB & RBW 300 kHz
o art 30de  SWT 12645 @ VBW 1 MHZ  Mode Auto FFT e ate 30dB SWT 126y @ VBW 1MHZ  Mode Auta FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
MI[1] 14.68 dBm| MI[1] 13.92 dBm)|
. 3.6875550 GHz - 3.6931290 GHz
< ‘ ndB. 26.00 db| - Lt ndB. 26.00 db|
" AWATREY P By 14.416000000 MHz| w . N n PR 14116000000 MHZ]
i,’ Q factor N 255.9] ] Q fac \'\ 261.9]
od od i
[
-0 d -10 d H
20 df -20 d v
/ ~.
an -an —
N A RV - . L
S OYE AT TN W
40 -40
50 50
-60 -60
CF 3.6925 GHz 1001 pts Span 30.0 MHz CF 3.6925 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 3 687555 GHz 14.68 dBm ndB down 14,416 MHz M1 3.693129 GHz 13,92 dBm ndB down 14,116 MHz
TL 1 3685307 CHz -10.80 dém nds 26.00 d& T1 1 3.685457 GHz 11,16 dém nds 26.00 d&
T2 1 3609813 CHz -11.17 dém q factor 255.8 T2 1 3.609573 GHz 11,29 dBm Q factor 2616

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG030207-01B

LTE Band 48

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Spectrum o Spectrum 2
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 300 kHz RefLevel 30.00 dbm  Offset 13,50 dB & RBW 300 kHz
o At 30d8 SWT 18945 @ YBW 1MHZ  Mode Auto FFT e At 30dB SWT  1B9 S @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
GLE 12.76 abm| MIL] 11.91 abm|
2 3.5590010 GHZ] 0 3.5596800 GHZ]
= M1 26.00 da| = ™ ndB 26.00 da
o X 18.901000000 MHz| bR Bw 18.901000000 MHz|
w I TRV = HQNWY»\,V\;‘/\ 188.3) w0 J’” UMW S TR S\ 188.3)
04 { | 0 a ‘ v 1
-0 d Tl\ 10 d ’\r
20 d T -20 di -
- y i s -
e I N
-a0
=0 -50
60 &0
CF 3.56 GHz 1001 pts Span 40.0 MHz CF 8.56 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 3,559001 GHz 12.78 dBm ndB down 18,901 MHz M1 3.55068 GHz 11,91 dém ndB down 18,901 MHz
T Fy 3.55037 GHz -12.95 dm nds 26,00 d& T L 3.550689 GHz -14,30 dBm nda 26,00 d&
T2 1 3.569271 GHz -11.57 dém q factor 188.3 T2 1 3.58959 GHz -14.23 dém q factor 188.3

( )|

Date. 4 MAY 2020 03:21.02

(L

L X

Cate: 4 MAY 2020 03:21:14

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

&

Spectrum 2 Spectrum
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 300 kHz RefLevel 30.00 dbm  Offset 13,50 02 & RBW 300 kHz
p= ALt 30ds SWT 1B.9 s = VBW 1 MHzZ  Mode Auto FFT p ATL 30 de BWT 1B.9 s & VBW 1MHZ  Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
[@ 19K Max | CEEn
™M1[1] 11.65 aBm) MI[1] 17 24 abm)
2 3.6260790 GHZ] 0 3.6273980 GHZ]
= " ndB 26.00 dB) = ndB 26.00 dB)
10 B 18.941000000 MHz] 10 Bw 18.621000000 MHz]
= 191.4 — AT o 194.8}
[ v o S “a Lab, Tl
od | \ 0 di
[ \ T
10 ¢ ’f l"( -10 df ?
20d it 20 d +
Y
J L |
' P ., R P
A I (Tl Y
50 -50
60 &0
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-value | Function | Function Result
ML T 3.626079 GHz 11.65 dam nd@ down 18,941 MHz ML T 3.607398 GHz 12,24 dBm ndlf. down 18,621 MHz
T1 1 3615689 GHz -13.35 dBm ndB 26.00 dB T1 1 3.615649 GHz -14.21 dBm nds 26.00 dB
T2 1 3.63463 GHz -14.25 dBm q factor 1914 T2 1 3.634271 GHz -14.65 dBm q factor 194.8

( )|

Date: 4 MAY 2020 03:21:50

(L

L X

Cate: 4 MAY 2020 03:2201

ainmm e

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

Spectrum 52 Spectrum 52
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 300 kHz RefLevel 30.00 dbm  Offset 13,50 dB & RBW 300 kHz
o art 30de  SWT 18945 @ VBW 1 MHZ  Mode Auto FFT e ate 30dB SWT  1B9 S @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
MI[1] 12.46 dBm| MI[1] 12.70 dBm)|
. 3.6929170 GHz - 3.6909590 GHz
< 26.00 db| - ndB. 26.00 db|
" 18621000000 MHZ] w By 18621000000 MHZ]
T N ~ 198.3| T P Syt lorgp 198.2|
Jf W [ af w«/-»ﬂ\\l
ad 0 |
f [i |
10 d -10d = L
| i |
\
-z0d ] \ -20 ] \
2l
- a0
p— O WA - P TAW ST,
e A LY RPN A 4 Vi, A
) ¥
50 50
&0 -60
CF 3.69 GHz 1001 pts Span 40.0 MHz GCF 3.69 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result
M1 1 3.692917 GHz 12.46 dBm ndB down 18,621 MHz M1 3.690959 GHz 12,70 dém ndB down 18,621 MHz
TL 1 3680689 CHz -15.00 dém nds 26.00 d& T1 1 3.680680 GHz -14.61 dBém nds 26.00 d&
T2 1 3.609311 GHz -14.63 dBm q factor 198.3 T2 1 3.609311 GHz -13.21 dém q factor 198.2

( )|

Date: 4. MAY 2020 03.2237

(L

L X

Cate: 4 MAY 2020 03:2250

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG030207-01B

Occupied Bandwidth

Mode LTE Band 48 : 99%0BW(MHz)

BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK |16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 449 | 450 | 911 | 9.05 | 13.43 | 13.40 | 17.74 | 17.74
Middle CH - - - - 453 | 452 | 9.07 | 895 | 13.37 | 13.37 | 17.74 | 17.78
Highest CH - - - - 449 | 450 | 899 | 895 | 13.40 | 13.46 17.74 | 17.74

TEL : 886-3-327-3456 Page Number : A2-9 of 86

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG030207-01B

LTE Band 48

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum o Spectrum 2
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 100 kHz RefLevel 30.00 dbm  Offset 13,50 dB & RBW 100 kHz
o At aode sWT 1945 @ VBW 300 kHz  Mode Auto FFT e At a0de  SWT 1945 @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
GLE 15.47 apm| MIL] 14,07 apm|
2 3.55236000 GHz 0 3.55232000 GHz
b occ Bw +.485514486 MHz “ ,FI occBw +.495504496 MHz
o e A T ; 1 # T R L
0 L 04 |
/ \ N |
-10 -10 di e —
/ / AN
= e 7 - S T Ye v
| 5] SEAWA} et )
an -a0
50 -50
60 &0
GF 3.5525 GHz 1001 pts Span 10.0 MHz CF 8.5525 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | x-value Function Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result |
M1 1 3,55236 GHz 15.47 dBm M1 3.55232 GHz 14.07 dBm
T Fy 3.5502622 GHz .99 dam Occ Bw £,485514486 MHz T L 3.5502522 GHz 9.30 dém Oce Bw £,405504406 MHz
T2 1 3.5547478 GHz 10.16 dsm T2 1 3.5547478 GHz 9,36 dBm

( )|

Date: 4 MAY 2020 031319

(L

)i ainmm e

Cate: 4 MAY 2020 03:13:32

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum 2 Spectrum 2
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 100 kHz RefLevel 30.00 dbm  Offset 13,50 02 @ RBW 100 kHz
p= ALt SWT 19 ps & VBW 300 kHz  Mode Auto FFT p ATL 30d8 SWT 19 ps & VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 14.04 aBm) MI[1] 17.65 aBm)
2 3.62290200 GHz 0 3.62513000 GHz
= L occ Bw +.525474525 MHZ| = oce Bw +.51548B4515 MHz|
0 A ait P o : 0 ; - S S 12
i 7 !
ad | 0 di
T 7 !
10d \ -10 df -
/ \ \
20 df - -20 di -
o - e s
s SRR A
40 -40
=0 -50
60 &0
CF 3.625 GHz 1001 pts Span 10.0 MHz CF 3.625 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X-value |___¥-value | Function | Function Result |
ML T 3.622002 GHz 14.04 dBm ML T 3.60613 GHz 12,65 dam
T1 1 3.6227223 GHz 7.47 dém Occ Bw 4.525474525 MHz T1 1 3.6227223 GHz 4.54 dBm Occ Bw 4.5154B84515 MHz
T2 1 3.6272478 GHz 5.22 dm T2 1 3.6272378 GHz 7.66 dBm

( )|

Date: 4 MAY 2020 03:14.08

(L

L X J Gimn

Cate: 4 MAY 2020 03:14:20

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(=

Spectrum o Spectrum
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 100 kHz RefLevel 30.00 dbm  Offset 13,50 dB & RBW 100 kHz
o At aode sWT 1945 @ VBW 300 kHz  Mode Auto FFT e At a0de  SWT 1945 @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
™M) 14.00 dBm| MI1] 14.01 dBm)|
0 3.69882900 GHz - 3.69951800 GHz
= oce B 4,485514486 MHz “ - Oce By +.495504496 MHz
T T T Yl 7 - : - -
" Ei® 1, A S : 10 ; f = S
o4 i | o |
i 1 1
/ | J i
10 7 -10 d 7
/ i
20 d por -20 ~+ =
o Ao 1
¥ oot 0 .
g e -0 o
40 -40
50 50
60 60
OF 8.6975 GHz 1001 pts Span 10.0 MHz OF 8.6975 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 3698829 GHz 14.83 dBm M1 3.699518 GHz 14,31 dBm
T Fy 3.6052522 GHz 8.20 dém Occ Bw £,485514486 MHz T L 3.6052522 GHz 9.94 dém Oce Bw £,405504406 MHz
T2 1 3.6097378 GHz .53 dm T2 1 3.6897478 GHz .88 dBm

( )|

Date: 4 MAY 2020 031455

(L

L X J Gimn

Cate: 4MAY 2020 03:15.08

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG030207-01B

LTE Band 48

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

e [Spearuma (5] = e [Speammz (9] =

Ref Level 30.00 dem Offset 13.50 dB & RBW 300 kHz RefLevel 30.00 dBm  Offset 13.50 dB & RBW 300 kHz
p= ALt 30ds SWT 12.6 ys » VBW 1 MHZ Mode Auto FFT p= AL 30 d8 SWT 12,6 ps & VBW 1 MHz Mode iuto FFT

SGL Count 100,100 SGL Count 100/100

[@1Pk Max | CEEn

™M1[1] 17.20 dBm] MI[1] 16.04 dBm]
= 1 o \ oce By 9.110889111 MHZ| “ 9.050949051 MHZ|
B vl Tl i [ i -
[ )
o 7 T 0 7 \
10 df \ 10 i / A
\
/ |

-20 di = -20 di

Py Vel - WP -~ Pt o M .
“5iroeaf v e 5 n

-40 -40

-50 -50

CF 3.555 GHz 1001 pts Span 20.0 MHz CF 3.555 GHz 1001 pts Span 20.0 MHz
Marker Marker

Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result |

M1 1 3.55454 GHz 17.20 dBém M1 3.553442 GHz 16.04 dBm
T1 1 3.5504446 GHz 10.25 dBm Occ Bw 9.110885111 MHz Tl 1 3.5504845 GHz 8.94 dBm Occ Bw 9.050945051 MHz

(L

( )| ]

Date: 4 MAY 2020 03.15.46

L X J Gimn

Cate: 4 MAY 2020 03:15:58

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

s [aneme ) (® O (®
Ref Level 30.00 dem  Offset 13,50 dB & RBW 300 kHz RefLevel 20,00 dern  Offset 13.50 0B & RBW 300 kHz
p= ALt 30ds SWT 12.6 U5 = VBW 1 MHzZ  Mode Auto FFT p ATL 30d8 SWT 12.6 s & VBW 1MHZ  Mode 4uto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 1543 aBm) MI[1] 13.63 aBm)
0 . 3.6272780 GHz - 3.6208910 GHz
b 0.’%” 9.070929071 MHz b i occBw B.951048951 MHz
T1r A L AT | e S e - oo
0 "1 . e 10 L o Jay o
| / {
ad I 0 di y A
[ \ | |
od { L 104 | l\
| \
204d | \ 204 A
N P NPT AN Ay
el = 30y AV
40 -40
-50 -50
&0 60
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-value | Function | Function Result |
M1 1 3.627273 GHz 15.43 dBm M1 3.623881 GHz 13.63 dBém
T y 2,6204645 GHz .32 dém Oce Bw 9.070929071 bHz T1 1 3.6205245 Ghz 7.20 dem Oce Bw 8.951048951 bHz
T2 T 3.6295355 Gz 5.08 dBm T2 1 3.6284755 GHz 6.77 dem

(L

( )| ]

Date: 4 MAY 2020 03.16.:34

L X J Gimn

Cate: 4 MAY 2020 03.16.48

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

e [Spearuma (5] = e [Speammz (9] =
Ref Level 30.00 dem Offset 13.50 dB & RBW 300 kHz RefLevel 30.00 dBm  Offset 13.50 dB & RBW 300 kHz
p= ALt SWT 12.6 U5 & YBW 1 MHZ Mode Auto FFT p ATL 30d8 SWT 12.6 ys & VBW 1 MHZ Mode auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
™M1[1] 16.70 dBm] mMi[1] 16.03 dBm]
- , a.6974380 Griz w . 2.6957500 Griz
= - R oc _ £.991008991 MHz| - X _ Occew 8.951048951 MHz|
b T | e A ~J AP s VAR AY i VA VS e T2
10 i 10 -
/ \
ad : \ od
10 d / l‘ -10 di I’
-20 df -20 df
7 y v,
PTAV-A - et 2
0 = v -30 demy p=
0 T 7L Besa 5 )
40 -40
-50 -50
&0 0
CF 3.695 GHz 1001 pts Span 20.0 MHz CF 3.695 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 3.697438 GHz 16.70 dBém M1 3.695759 GHz 16.03 dBm
T1 1 3.6005045 GHz 10.74 dBm Occ Bw 8.991008991 MHz T1 1 3.6005245 GHz 7.86 dBm Occ Bw B8.951048951 MHz
2 1 sesenss o 369 dem 2 i .ess4755 oz 419 dam

(L

( )| ]

Date: 4 MAY 2020 03.17:21

L X J Gimn

Cate: 4MAY 2020 03:17.34

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG030207-01B

LTE Band 48

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

(=

(L

JU

Date 4 MAY 2020 03.18:12

X

Cate: 4 MAY 2020 03.18:24

Spectrum o Spectrum
Ref Level 30.00 cBm  Offset 13,50 dB = RBW 300 kHz RefLevel 30.00 dbm  Offset 13,50 dB & RBW 300 kHz
o At 30d8 SWT 12645 @ YBW 1MHZ  Mode Auto FFT e At 30dB SWT 126y @ VBW 1MHZ  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
GLE 14,21 anm| MIL] 13.00 abm|
2 3.5597480 GHZ 0 3.5596280 GHZ
= ”\f).\ B 13.426573427 MHz “ © Bw 13.396603397 MHz
1 - e P . 1z
o j' e s B ..w\wl 1 e by AR
e | o /
, ' ] \
-10 di f \ -10 o 4 4
- 1
z0d / 20 d ———
P S A P L
- Vel o TN e 2t S
an -a0
=0 -50
60 &0
CF 3.5575 GHz 1001 pts Span 30.0 MHz CF 8.5575 GHz 1001 pts Span 30.0 MHz
Marker Markar
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